
 
 

P a g e  | 0 

 

DECEMBER 2022 – VERSION 2 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 1 

 

 

Table of Contents 

 

 

Table of Contents .................................................................................................................. 1 

Listof Figures ........................................................................................................................ 5 

Listof Tables ......................................................................................................................... 6 

Abstract................................................................................................................................. 8 
[...]
 Performs other related duties that maybe assigned 
from time to time by the Branch Manager. 

 
 
 

 
Aleszi Maestrado 

 
 
 
 

Office of the 
Branch Manager 

 
 
 
 
Clark Processor 

 
 
 

 
Secretariat 

 Performs clerical job. 

 Type letters, reports memorandums and other 
needed documents. 

 Files and maintains records of all correspondence 
and reports. 

 Prepares and dispatches request of the team 
needed for the operation. 

 Performs other function that maybe assigned from 

time to time. 
 

 

 



 
 

P a g e  | 35 

 

 
Duties and Responsibilities 

 

TEAM LEADER  

Responsible for the overall execution of the WSP, scheduling of meetings, reviewing of WSP manual, submitting reports, and 

recommending actions including the proposed budget. 

 

ASSISTANT TEAM LEADER  

Assists the team leader and prepares budget proposal, checks, and reviews report to be submitted. 

 

SECRETARIAT/ RECORD KEEPING GROUP 

Record minutes of meetings, documentation of all WSP activities and coordination with other agencies, including the keeping of all SOP 

manuals. 

 

TECHNICAL GROUP 

Monitor and consolidate reports of the technical team, such as water source, transmission, distribution, and maintenance. In-charge of the 

Technical Coordination Meeting. 

 

 

 



 
 

P a g e  | 36 

 

WATER SOURCE 

Submit reports, inspect all sources for possible contamination, record and update hazardous events not included in the WSP manual. 

 

TREATMENT/STORAGE GROUP 

Submit reports, inspect treatment area for possible contamination, record and update hazardous events not included in the WSP manual, 

verify the quality of the water, and submit report of analysis. 

Submit reports, inspect all storage tanks for possible contamination, record and update hazardous events not included in the WSP manual. 

 

TRANSMISSION/ DISTRIBUTION GROUP 

Submit reports, inspect all pipelines for possible contamination, record and update hazardous events not included in the WSP manual. 

 

CUSTOMER SATISFACTION GROUP 

Submit consumer’s water quality complaints. 

 

FINANCE AND ADMINISTRATIVE GROUP 

Submit reports and provide operational support related to financing and other administrative concerns. 

 

 

 



 
 

P a g e  | 37 

 

SEPTAGE MANAGEMENT GROUP 

Conduct scheduled siphoning and inspection of septic tank system and submit reports for possible contamination, record and update 

hazardous event not included on WSP manual. 

 

INTERNAL AUDIT 

Receive reports and check if the activities identified in the WSP are being carried out in practice and records are being kept. 

 

STAKEHOLDERS  

Attend and monitor WSP activities and coordinate with their respective agency or organization regarding the WSP of San Jose Del Monte 

City PrimeWater and help the of San Jose Del Monte City Water District in preventing the contamination of the water being distributed to 

consumers. 

 

Schedule of Regular Team Meetings 

 

Regular meetings of the WSP Team will be held quarterly on the 1st week of January, April, July, and October.  Emergency meetings may 

be held whenever necessary (especially after the occurrence of a major incident). 

 

 

 



 
 

P a g e  | 38 

 

Table 4-SanJoseWater/PW-SJDMC Stakeholders 

3  

Interaction Mechanism 

 

Record of 

Interaction 

 

           Name 

Relationship to 

Drinking Water 

Supply Issues 

Point of Contact 

with WSP 

Team 

Issues with 

Drinking Water 

Supply 

Local Water Utilities 

Administration 

Regulatory Submission of WQ Report WaterQuality Reporting Monthly Report 

Metropolitan Water 

Works Sewerage 

System 

Bulk Water Supplier MOA Signing/MeterRdg. Allocation and 

Water Rates 

Meetings Minutes of 

Meetings, MOA 

and SOA 

Department of 

Environment and 

Natural 

Resources 

Environment 

Protection Authority 

Regulatory Monitoring Effluent Quality Reporting Reports 

City Health Office Regulatory Regulatory Monitoring Water Quality Reporting Reports 

City Engineer’s Office Local Regulatory Project/Leakrepair 

coordination 

Water Quality Meetings/Communication Minutes of 

Meetings 

Department of 

Public Works and 

Highways 

Local Regulatory Project/Leakrepair 

coordination 

Water Quality Meetings/Communication Minutes of 

Meetings 



 
 

P a g e  | 39 

 

Meralco Supplier (Energy) Power interruption 

coordination 

WaterQuality/ 

IntermittentSupply 

Reporting Reports 

AMGAT Bulk WaterSupplier MOA Signing/MeterRdg. Water Qualityand 

Rates 

Joint MeterReading SOA 

LCWDC Bulk Water Supplier MOA Signing/Meterreading Water Quality and 

Rates 

Joint Meter Reading SOA 

Homeowners Association Community partner Turn-over and coordination 

meeting 

Water Quality and 

Rates 

Meetings/Communication Minutes of 

Meetings 

Brgy. Officials Community partner Coordination meeting Water Quality and 

Rates 

Meetings/Communication Minutes of 

Meetings 

Suppliers Industry partner Procurement/Delivery Supply quality 

and quantity 

Purchase 

requisitions, 

Purchase orders 

Delivery 

receipts 

Household near Pump 

Stations 

Community partner Coordination meeting Supply quality and 

quantity 

Reporting Reports 

PNP Police authority Safety of Facility Water Quality Reporting Reports 

 

  



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 40 

 

II. THE WATER SUPPLY SYSTEM 

 

 

San Jose Water/PW-SJDMC gets its source from surface water and groundwater. It has 

a total length of pipelines laid of 666,597.35 linear meters, traversing the slopes of the city. San 

Jose Water/PW-SJDMC divided its service area into two parts– “Area”, which is within Sapang 

Palay Resettlement Project (SPRP) and “Non-Area” which is outside SPRP.   Non-Area is 

composed of barangays outside SPRP and numerous private subdivisions - some of which had 

their water systems turned over to San Jose Water/PW-SJDMC. 

 

The City of San Jose Del Monte is largely a resettlement area of the government. Month 

by month, families from nearby Metro Manila’s depressed areas come in droves to settle in 

government low-cost housing units. These relocated families comprise 43% of San Jose 

Water/PW-SJDMC service area, while the remaining 57% of the served population is from private 

subdivisions which water systems have been turned over to San Jose Water/PW-SJDMC, two 

bulk water supply concessionaires and erst while residents of the city. 

 

San Jose Water/PW-SJDMC serves more than 119,000 residences and establishments 

within the city twenty-four hours a day, seven days a week. Service connections are classified as 

96.30% residential which comprises the majority of the served population, 3.49% commercial, 

and 0.27% government institutions. 

 

 

 

 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 41 

 

Residential class is intended for domestic cconsumption. Commercial class is intended for 

business purposes. Because of the city’s rapid growth in population, San Jose Water/PW-SJDMC 

must cope with the city’s increasing demand for fresh and potable water. 

 

San Jose Water’s water quality conforms to standards set by the Philippine National 

Standards for Drinking Water to guarantee that the water supplied to consumers is of the highest 

quality, potable and safe for general domestic use and consumption. 

 

The water supplied to concessionaires averages 0.5 mg/L chlorine residual with no 

objectionable color, odor, and taste. It has chemical constituents that are within the limits and free 

from indicator organisms (Coliform, E. Coli). 

 

 

 

 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 42 

 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 43 

 

 

W A T E R  S O U R C E S  

 

 

Surface Water 

 

 

MWSS Raw Water Allocation 

San Jose Water/PW-SJDMC has a total raw water allocation of 80,000 cmd 

from Metropolitan Water works and Sewerage System (MWSS). The allocated raw 

water supply comes from the Umiray- Angat-Ipo system in Norzagaray, 

Bulacan.The heart of the system is the Angat Dam, which is a multi-purpose dam 

and is intended for power, irrigation, and water supply. To date, San Jose Water/ 

PW-SJDMC gets close to 71,600 cum of raw water per day through MWSS’ 

Aqueduct No. 6 which passes adjacent to the Water Treatment Plant Compound 

of San Jose Water. 

 

 

 

 

 

 

 

 

 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 44 

 

Bulk Water  

 

The Angat Bulk Water Supply Project (ABWSP) 

The Angat Bulk Water Supply Project (ABWSP) produces 15,000 cmd treated 

water that augments the water requirement for Brgy. Muzon and some portions of 

Sapang Palay Resettlement Area. Brgy. Muzon is the city’s biggest and most populous 

barangay and also the farthest from San Jose Water’s Water Treatment Plants. Water 

from ABWSP undergoes regular chemical, bacteriological, and physical analysis. 

 

 

 

 

 

 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 45 

 

 

Bulacan Bulk Water Supply 

The Bulacan Bulk Water Supply Project (BBWSP) (under the Luzon Clean Water 

Development Corporation) water treatment plant is located at Pleasant Hills Subdivision, Bgy. 

San Manuel.  It supplied treated water that augments the water requirement for Brgys. 

Tungkong Mangga, San Manuel, Maharlika, GumaoK East, Gumaok West, Gumaok Central, 

Graceville and Gaya – Gaya.  

 

 

 

 

 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 46 

 

Groundwater 

 

 

 

Most of San Jose Water/PW-SJDMC ground water stations are located within the 

residential area of the city. The management have to purchase the lot where the ground 

water will be extracted, some were preexisting and were donated by private subdivisions 

which water systems were turned over to San Jose Water. 

 

 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 47 

 

 

At present, San Jose Water/PW-SJDMC makes use of 10 deep well stations 

located in Non-Area. These deep wells have rated capacity of 25 to 190 gpm. The 

treatment for groundwater involves the use of Liquid Chlorine Dioxide and Liquid Calcium 

Hypochlorite. 

 

 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 48 

 

A. WaterTreatment 

 

Water Treatment Plant No.1 

 

 

San Jose Water/PW-SJDMC uses the standard coagulation-flocculation-

clarification-, rapid gravity media filtration and chlorine gas disinfection. WTP1 uses the 

coagulation-flocculation process but employs the pulsator clarifier for turbidity reduction. 

It undergoes single media filtration and final disinfection through chlorination. The system 

has the capability for preliminary, intermediate, and post- chlorination. The system also 

employs back-up use of liquid calcium hypochlorite if chlorine gas is not available. The 

water treatment plant uses Poly Aluminum Chloride for the coagulation, as well as 

provision for use of additives such as Polymer. 

 

The first step of the process involves proper mixing of raw water with PAC (Poly 

Aluminum Chloride) with10% minimum alumina content as coagulant with contact time of 

less than 1 min. Chlorine is also added for preliminary disinfection to eliminate the existing 

micro-organism (algae, bacteria) that is likely to grow in the structures and sludge blanket. 

 

Water contains colloidal suspended solid which must be gathered into heavy floc 

to allow settling which takes place into two steps: coagulation that involves destabilizing 

the colloid to precipitate and flocculation process that intends to increase the cohesion of 

the floc formed by coagulation. 

 

Following this process is settling, that is allowing the particles in suspension in the 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 49 

 

water to settle by gravity to improve water quality. Each Pulsator clarifier is designed to 

treat half of the entire flow. Clarified water is evenly collected over the whole surface by 

perforated troughs and flows into a canal feeding four filters. Sludge formed from the 

clarifier flows by gravity in the WTP 2 sludge lagoon for disposal. 

 

Filtration is designed to remove particles suspended in water. The filters provide a 

1.2m water depth above the filter media. The sand layer allows intensive washing with air 

and water without any grain size degrading or mud ball formation. Filter back washing 

is carried out by air and water together with surface sweeping using clarified water. The 

wash water from the filter backwashing goes into the wash water recycling tank and let to 

stand for 1 hour before recovery and pumped into the flash mixer. The filtered water flows 

by gravity from the filtered water channel outlet into a covered storage tank. 

 

The final process involves injecting chlorinated water into the filtered water tank to 

disinfect any remaining contaminant in the water that may be dangerous to the health, as 

well as to meet the standard set in residual chlorine by the PNSDW (0.3 ppm to 1.5 ppm 

limit for sodium and calcium hypochlorite while 0.2 ppm to 0.4 ppm limit for chlorine dioxide) 

to assure safe drinking water. Chlorinated water then flows into the Treated Water tank with 

capacity of 1,100m³, which goes to the distribution system. 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 50 

 

 

 

 

 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 51 

 

 

Figure2-Schematic Diagram of WTP No.1 Water Treatment Process



 
 

P a g e  | 52 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure3-Block Diagram of WTP No.1 Water Treatment Process 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 53 

 

Water Treatment Plant No.2 

 

 

Raw water flows to WTP2 under pressure from aqueduct via a 600mm diameter 

pipework. This raw water is then pre-treated in the form of screening and grit removal 

before flowing into the raw water tank to assist in equalizing any peaks of high turbidity 

and some minor setting. The 30 mld flow then proceeds to the succeeding treatment 

process within WTP 2. 

 

PAC together with Chlorine Gas is added and mixed uniformly with raw water by 

two installed paddle mixers. The system has back-up use of liquid calcium hypochlorite 

for chlorination like the WTP 1 and provision for polymer addition. Right after is the first 

stage of Pre-Treatment which is screening. Two screens will prevent large solids from 

further entering the WTP process. The automatic screen cleaning mechanisms and 

screening conveyor are activated by the measurement of differential levels across the 

screen or after a preset time. The screenings collected are discharged into a discharge 

chute and then to a screening bin located at ground level adjacent to the raw water inlet 

structure. 

 

A grit separation system is utilized after the screens to remove sand and grit 

particles form the raw water supply. In the aerated grit chamber, grit is removed by causing 

the raw water to flow in a spiral pattern. Air is introduced to the grit chamber via blowers 

and air diffusers along one side causing a perpendicular spiral velocity pattern to flow 

through the tank. 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 54 

 

 

In the grit removal system, baffled walls are installed to facilitate coagulation and 

are facilitated by flocculation process which is slow mixing of coagulated raw water that 

allows particles to gather to form larger, heavier particles called "floc" which will be settled 

in the raw water tank. In the raw water tank, the training walls facilitate long detention time 

to allow proper settling time for the heavier flocs to form as sludge at the bottom of the 

tank. A small inlet pipe inside the raw water tank supplies the Amiad Microfiber Filter with 

flow of 2,500m¬³ each. 

 

Water then flows into the two flocculation tanks and flows again by gravity into the 

common inlet channel. From the inlet channel the water flow is divided into six (6) filter 

units for filtration of water. Dirty wash water from the filter units gravitates to one of two 

Sludge Separation Tanks. The sludge from the SST gravitates in the sludge lagoon and 

supernatant is pumped back to the inlet chamber of WTP 2. 

 

The filtered water from the filter units and Amiad microfiber filter enters the Contact Channel 

where it is dosed with chlorine prior to entering the Clear water Tanks. The chlorinated clear 

water is then pumped into the Distribution system.



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 55 

 

 

. 

 

 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 56 

 

 

 

               Figure 4- Schematic Diagram of WTP No.2 Water Treatment Process 



 
 

P a g e  | 57 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure5 -Block Diagram of WTP No.2 Water Treatment Process 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 58 

 

Water Treatment Plant No.3 

 

 

Raw water flows to WTP3 from aqueduct via a 600mm diameter pipework 

through a cistern since the pressure is not adequate to reach WTP3 facility. This raw 

water from the cistern is then conveyed through booster pumps. The 10 mld flow then 

proceeds to the WTP3 for the succeeding treatment process. 

 

WTP3 uses the lamella clarifier for coagulation-flocculation process and 

pressure filters for turbidity removal. PAC together with liquid calcium hypochlorite is 

added and mixed uniformly with raw water after entering the clarifier.   

 

In the grit removal system, baffled walls are installed to facilitate coagulation and 

are facilitated by flocculation process which is slow mixing of coagulated raw water that 

allows particles to gather to form larger, heavier particles called "floc".  The flocculated 

raw water is then transferred to lamella settling tank. A lamella clarifier or inclined plate 

settler (IPS) is a type of settler designed to remove Particulates from liquids.  Solid particles 

begin to settle on the plates and begin to accumulate in collection hoppers at the bottom of 

the clarifier unit. The sludge is drawn off at the bottom of the hoppers and the clarified liquid 

exits the unit at the top over a weir. 

 

Water then flows into the clarified water tank. From the clarified water tank outlet pipe, water 

is pumped by filtration pumps into ten (10) pressure filter units for filtration of water. Dirty wash 

water from the filter units is flushed in the sludge lagoon and supernatant is pumped back to the 

inlet chamber of WTP2. The filtered water is then stored in clear water tanks then injected into the 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 59 

 

distribution system via booster pumps. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 60 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 6-Schematic Diagram of WTPNo.3 Water Treatment Process 

 

 

 

 

 

 

 

 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 61 

 

Groundwater 

 

 

San Jose Water/PW-SJDMC existing deep well facilities in Non-Area include 10 

deep well stations, network of pipelines, elevated water tanks and reservoirs. These 

deep wells have a rated capacity of 136 to 1,036 cmd. The treatment for ground water 

involves the use of Liquid Chlorine Dioxide and Liquid Calcium Hypochlorite. 

 

The deep well facilities augment water pressure in the high portions and far end 

of the pipelines of the service areas. 

 

The water quality of the groundwater is compatible with the PNSDW and thus, 

do not require any treatment except for preventive disinfection using Liquid Calcium 

Hypochlorite.The water sample taken from the distribute online 100 meters away from 

the well source should have a minimum 0.30-ppm of residual chlorine. Based on the 

result of field monitoring, the dosing of chlorine at pumping stations will be adjusted 

accordingly. 

Deepwell stations operated by San Jose Water/PW-SJDMC as of May 2023 including 

their addresses, operating schedules, and capacities. 

 

 

 

 

 

 

 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 62 

 

Table 1 - Active Deep Well Stations 

 

 

 

 

 

 

 

 

Source 

No. 

Pumping 

StationNo. Location 
Operating 

Schedule 

Capacity 

m3/day 

1 13 Blk 7 Lot 19 Phase 2A Ciudad Real Subd., 

CSJDM, Bulacan 

12 hrs.a day 136 

2 20 Morning Glory Subd.Brgy. DulongBayan 

CSJDM, Bulacan 

24 hrs.a day 709 

3 24 Melody Plains Subd. Brgy 

Muzon, CSJDM, Bulacan 

24 hrs.a day 660 

4 26 Phase E2, Francisco Homes Subd., 

CSJDM, Bulacan 

24 hrs.a day 600 

5 27 Phase I, Pabahay 2000, CSJDM, 

Bulacan 

24 hrs.a day 1,036 

6 28 Block 5 Sarmiento Homes Subd., 

CSJDM, Bulacan 

8 hrs. a day 975 

7 29 Blk 8, Phase 2A, Ciudad Real 

Subd.CSJDM, Bulacan 

24 hrs.a day 247 

8 53 Verde Heights / Scottsdale Subd. 

CSJDM, Bulacan 

8am–1pm 818 

9 54 Blk 13, Francisco Homes 2 Subd. 

CSJDM, Bulacan 

24 hrs.a day 545 

10 C2B Carissa 2B, Brgy Kaypian CSJDM, 

Bulacan 

12 hrs.a day 134 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 63 

 

 

 

Table 2 – San Jose Water/PW-SJDMC Transmission and Distribution Line 

Diameter MaterialsType Length(m) 

  1000 mmØ EL-CTECSteelPipe 2,388.00 

  600 mmØ CL-CTECSteelPipe 4,075.24 

400 mmØ HDPE Pipe 25,500.29 

400 mmØ CL-CTECSteelPipe 11,597.58 

300 mmØ CL-CTEC/PVC/SteelPipes 4,448.23 

250 mmØ CL-CTEC/PVC/SteelPipes 10,571.02 

200 mmØ PVC/HDPE/ACP 32,500.38 

150 mmØ PVC/CL-CTEC/ CIP/ GIPipes 125,642.04 

100 mmØ PVC/HDPE/ACP/ CIP/BIP/GIPipes 143,092.27 

75 mmØ PVC/HDPEPipes 113,370.84 

63 mmØ HDPEPipes 5,672.41 

62 mmØ HDPEPipes 250.0 

50 mmØ PVC/GIP/HDPEPipes 182,470.45 

38 mmØ PVCPipes 3,003.6 

32 mmØ HDPEPipes 1,500.0 

25 mmØ HDPEPipes 515.0 

TOTAL 666,597.35 lm 

 

TRANSMISSIONLINE                                                       =            216,722.77 

DISTRIBUTIONLINE                                                          =            449,874.58 

  

TOTAL LENGTH OF PIPELINES AS OF APRIL 2023         = 666,597.35 L.M. 

 

 



SANJOSEDELMONTECITYWATERDISTRICTWATERSAFETYPLAN 
DECEMBER, 2022 – VERSION 
1DOCUMENTS/SJW/WSP 

 
 

P a g e  | 64 

 

 

 

Table 3 – Storage 

Item 
No. 

Res. 
No. 

Location Description 
Volume 

Capacity 
(m³) 

Service Area 
Year 

Constructed/ 
Turned over 

1 4 

Sapang Palay National High 
School, Brgy. Fatima 5, 
Area E, Sapang Palay, 

CSJDM, Bulacan 

Elevated Steel 
Reservoir 

227 
Brgys. Fatima, 

Proper and 
Dulong Bayan 

1974 

2 5 
Phase 2, Brgy. San Rafael 
4, Sapang Palay, CSJDM, 

Bulacan 

Elevated Steel 
Reservoir 